

Test Report

No.: AJHL250400186801FT-1

Date: SEP 16, 2025

Page 1 of 3

YIWU LOCYOP HOUSEHOLD PRODUCT CO,LTD

NO.45, LONGXIANG ROAD, YIDONG INDUSTRIAL PARK, NIAN SANLI STREET, YIWU CITY, ZHEJIANG PROVINCE, CHINA

THE TEST REPORT IS TO SUPERSEDE THE TEST REPORT No.: AJHL250400186801FT, DATE: APR 18, 2025.

Sample Description : MINFAT STOOL
 Style No. : LC01-ZD008-BLACK
 Client Reference Information : LC01-ZD008-RED, LC01-ZD008-GRAY, LC01-ZD008-BLUE, LC01-ZD008-ORANGE, LC01-ZD008-ROSE, LC01-ZD008-GREEN, LC01-ZD008-PURPLE, LC01-ZD008-PINK, LC01-ZD008-YELLOW, LC01-ZD008-WAKE, LC01-ZD008-SKY BLUE, LC01-ZD008-WINE
 Manufacturer : YIWU LOCYOP HOUSEHOLD PRODUCT CO,LTD

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly.

Sample Receiving Date : APR 15, 2025
 *Test Performing Date : APR 15, 2025 to SEP 15, 2025
 Test Performed : Selected test(s) as requested by applicant

Test Result Summary

No.	Test(s) Requested	Result(s)
1	Static Load Test (As Per Client's Requirement)	SEE RESULT
2	Maximum Load Test (As Per Client's Requirement)	SEE RESULT
3	Impact Test (As Per Client's Requirement)	SEE RESULT
*4	Destructive Test (As Per Client's Requirement)	SEE RESULT
For further details, please refer to the following page(s)		

Signed for and on behalf of
 SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch



David Fan
 Authorized Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
 Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
 No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
 中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com

Test Result:

Test Item	Test Principle & Requirement	Test Result
Static Load Test	Apply a concentrated load of 300 kg on the center of seat surface and maintain the load for 24 hours. After test, check the sample for any damage.	No damage
Maximum Load Test	Apply a concentrated load of 400 kg on the center of seat surface and maintain the load for 3 minutes. After test, check the sample for any damage.	No damage
Impact Test	A 75kg test sandbag (diameter: 400 mm) free falls from 152 mm height to the center of the seat one time. After test, check the sample for any damage.	No damage
*Destructive test	Apply a vertical downward force gradually to the centre of the sample surface until damage occurs. Record the final load.	Load: 708 kg

Remark:

1. The results show in this test report refer only to the sample(s) tested.
2. The content remark with * are updated.



Sample Information

Overall dimension: 258 mm (D)×258 mm (W)×465 mm (H)

Weight: 1.2 kg

Photo Appendix



Sample as received - View 1



Sample as received - View 2

SGS authenticate the photo on original report only

End of Report